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Part No:

7402189
7402223
2306084
2311090
2303008
6902057
7000022
2701005
7500118
2705001
7502008
2303095
6902046
2215260
2217018
'6401006
6902085
6902086
6902054
2385052
7402192
7402244
6902089
2309062
2311279
2303044
7702149
1901023
6302090
2309063
7402194
6402015
7001093
2303010
7002013
2810067
2701006
3000440
7402122

2701001

2215583
3000437
2820016
1901101
2217206
2303094 -
7402195
6302087
2311216
2303109
7402197
7402198

/90t0Y5

Description

Seeder Chassis

Seeder Chassis - USA

M10 x 180 hexagon head bolt
M10 flat washer

M10 hexagon nut

Unit Clamp

Seeder Clamp Spacer

Clamp Spring

Seeder Clamp Screw

Coulter Clip

Depth Control Screw

M18 Nyloc hexagon nut
Depth Screw Knob

4 x 36 tension pin

E-ring

M8 straight greaser

Upper Trunnion

Lower Trunnion

Depth Guide

No.8 x 8 pan head self-tapping screw
Front Wheel Fork

Front Wheel Fork - USA
Wheel Fork Spacer ‘
M10 x 25 hexagon head screw
M10 shakeproof washer

M10 hexagon locknut

Chassis Arms c/w Item 26
Ball Bearing

Pivot Spacer

M10 x 30 hexagon head screw
Attachment Stem

Plastic Plug

U-bolt

M16 hexagon nut

Spring Red

Spring Guide Collar

Chassis Arm Spring
Tensioner Knob

Knee Joint Spring Rod

Knee Joint Spring

4 x 20 split pin

Press Wheel

Press Wheel Tyre

Ball Bearing:

Circlip

M13 Nyloc hexagon nut

Press Wheel Arm

Press Wheel Arm Pivot Pin
M10 Spring Washer

M10 Nyloc hexagon nut - thin

Arm Coverer R.H.

Arm Coverer L.H.
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Item No:

51
52
53
54
55
56
57
58

Part No:

7400119
2309047
2311089
2303007
7402224
7402225
‘2306112
2303009

Assemblies and Kits

7702148
7702151
8002093

8002100

Description

Drag Coverér

M8 x 20 hexagon head screw
M8 flat washer

M8 hexagon nut

Attachment Stem - USA

Stem Clamp - USA

M12 x 160 hexagon head bolt
M12 hexagon nut

Depth Screw & Trunnions
(Items 10 - 13, 15 - 19)

.Press Wheel & Arm

(Items 4, 4O - 48)

Drag Coverer Kit
(Items 51 - 54)

" Arm Coverer Kit

(Items 3, 48, 43, 50)
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